

Certificate No.	2000609F00013
Page	EG0013-01
Issue date	09/06/2020

INSPECTION CERTIFICATE (CR)



CHINA STEEL AND NIPPON STEEL VIETNAM
JOINT STOCK COMPANY
My Xuan A2 Industrial Zone, My Xuan Ward,
Phu My Town, Ba Ria - Vung Tau Province, Vietnam
Tel: 0254 393 1368 Fax: 0254 393 2188

0013

CUSTOMER	DULFERCO SA		INVOICE No.	S20050926	SHIPPING DATE	09/06/2020
SPECIFICATION	ASIM A1008 CS TYPE B		CUSTOMER No.	D0001CH	CSVC ORDER No.	202006EC051FA
PRODUCT	COLD ROLLED STEEL SHEET IN COIL		REFERENCE No.			

ITEM NO.	THICK mm	WIDTH mm	LENGTH mm	Quantity	MASS T/N kg	Coil No	Heat No	Chemical Composition (%)												Tensile Test			Bend Test											
								C	SI	Mn	P	S	NI	Cr	Mo	V	Nb	TI	Cu	Al	N	B	OH	YS	TS	EL	Out.	Res.						
005	1.210	1.219.0	coil	1	10.450	3737311	0352509	5	1	16	16	5	2	2	1	0	0	0	0	0	1	1	2	2	0	L	234	344	41	L	OK			
005	1.210	1.219.0	coil	1	10.440	3737312	0352509	5	1	16	16	5	2	2	1	0	0	0	0	0	1	1	2	2	0	L	234	344	41	L	OK			
005	1.210	1.219.0	coil	1	10.439	3737321	0352609	5	1	22	21	7	2	2	1	0	0	0	0	0	1	1	2	2	0	L	235	344	41	L	OK			
005	1.210	1.219.0	coil	1	10.450	3737322	0352609	5	1	22	21	7	2	2	1	0	0	0	0	0	1	1	2	2	0	L	235	344	41	L	OK			
005	1.210	1.219.0	coil	1	10.360	3737331	0352609	5	1	22	21	7	2	2	1	0	0	0	0	0	1	1	2	2	0	L	250	352	40	L	OK			
005	1.210	1.219.0	coil	1	10.360	3737332	0352609	5	1	22	21	7	2	2	1	0	0	0	0	0	1	1	2	2	0	L	230	348	39	L	OK			
005	1.210	1.219.0	coil	1	10.360	3737341	0352609	5	1	22	21	7	2	2	1	0	0	0	0	0	1	1	2	2	0	L	230	348	39	L	OK			
005	1.210	1.219.0	coil	1	10.330	3737342	0352609	5	1	22	21	7	2	2	1	0	0	0	0	0	1	1	2	2	0	L	230	348	39	L	OK			
005	1.210	1.219.0	coil	1	10.290	3737351	0352609	5	1	22	21	7	2	2	1	0	0	0	0	0	1	1	2	2	0	L	237	348	39	L	OK			
005	1.210	1.219.0	coil	1	10.280	3737352	0352609	5	1	22	21	7	2	2	1	0	0	0	0	0	1	1	2	2	0	L	237	348	39	L	OK			
005	1.210	1.219.0	coil	1	10.120	3737361	0352719	4	1	19	20	3	1	1	1	0	0	0	0	0	1	1	2	2	0	L	235	355	40	L	OK			
005	1.210	1.219.0	coil	1	10.100	3737362	0352719	4	1	19	20	3	1	1	1	0	0	0	0	0	1	1	2	2	0	L	235	355	40	L	OK			
005	1.210	1.219.0	coil	1	9.720	3737371	0352719	4	1	19	20	3	1	1	1	0	0	0	0	0	1	1	2	2	0	L	252	363	39	L	OK			
005	1.210	1.219.0	coil	1	10.140	3737372	0352719	4	1	19	20	3	1	1	1	0	0	0	0	0	1	1	2	2	0	L	234	344	41	L	OK			
005	1.210	1.219.0	coil	1	10.080	3737381	0352821	5	1	17	18	6	1	1	1	0	0	0	0	0	1	1	2	2	0	L	234	344	41	L	OK			
005	1.210	1.219.0	coil	1	10.070	3737382	0352821	5	1	17	18	6	1	1	1	0	0	0	0	0	1	1	2	2	0	L	231	344	42	L	OK			
005	1.210	1.219.0	coil	1	10.660	3737391	0352822	5	1	16	14	5	2	2	1	1	0	0	0	0	1	1	2	2	0	L	231	344	42	L	OK			
005	1.210	1.219.0	coil	1	10.660	3737392	0352822	5	1	16	14	5	2	2	1	1	0	0	0	0	1	1	2	2	0	L	231	344	42	L	OK			
005	1.210	1.219.0	coil	1	9.570	3737401	0353004	6	1	24	13	4	1	1	1	0	0	0	0	0	1	1	2	2	0	L	224	345	41	L	OK			
TOTAL:				19	156.820																													

*A01= Yield Strength
*A02= Tensile Strength
*A03= Elongation

VISUAL INSPECTION(SURFACE) AND DIMENSION CHECK: OK

WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE ABOVE MATERIAL SPECIFICATION.

MADE IN VIETNAM
PHONE NUMBER: +84(0)901 555 253
E-MAIL ADDRESS: d01115@csvc.com.vn

GENERAL MANAGER
CSVC
LIM CHINH KHUEN